
MERIDA. MORE BIKE.

e S P R E S S O  L  L I T E  I I I  H G  

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 3 1 1 0 0 0 0 9 3 MOUNT for hub gear; left side 1

2 A 2 3 1 1 0 0 0 0 9 4 MOUNT for hub gear; rihgt side 1

3 A 2294000028 WASHER OD16mm ID8.1mm H1.5mm 4

4 A2300000365 SCREW M8x0.75 L17mm 4 12~14

5 A2300000399 BOLT M8x0.75 L10mm 4

6 A2300000468 SCREW M8x1.25 L18.5mm 3 11~12

7 A2300000469 SCREW M8x1.25 L23mm 3 11~12

9 A 2 2 9 8 0 0 0 1 4 4 SCREW M5x0.8 L10mm 6 3~5

12 A 2 1 6 1 0 0 0 1 2 7 CABLE GUIDE 1

13 A 2 1 4 3 0 0 0 0 97 BLIND PLUG 1

13 A 2 1 4 3 0 0 0 1 2 5 BUTTON ON-OFF for Shimano batteries 1

14 A 2 1 1 1 0 0 0 0 0 8 CABLE GUIDE 2

15 A 2 1 6 1 0 0 0 1 1 8 COVER for battery 1

17 A 2 1 4 3 0 0 0 1 2 9 BLIND PLUG for key opening 1

18 A 2258000079 CABLE PLUG for RD 1

19 A2258000099 CABLE PLUG for rear brake and speed sensor 1

20 A 2300000228 SCREW M4x0.7 L14mm 2 1.5~2

21 A 2 2 5 8 0 0 0 1 2 7 CABLE GUIDE for right side 1

22 A 2 2 5 8 0 0 0 1 2 8 CABLE GUIDE for left side 1

23 A 2 1 4 3 0 0 0 0 7 6 COVER for carrier mount 2

24 A 2 2 9 8 0 0 0 1 4 2 SCREW M6x1.0 L12mm 2 6~8

25 A 2 2 5 8 0 0 0 0 1 2 CABLE GUIDE for M5 fixation 1

26 A 2 2 9 8 0 0 0 12 0 SCREW M5x0.8 L12mm 1 3~5

27 A2258000098 CABLE GUIDE for M4 fixation 1

28 A230000004 8 SCREW M4x0.7 L8mm 1

29 A 2 1 4 3 0 0 0 1 2 2 CABLE PLUG for front light 1

30 A 2 2 9 8 0 0 0 0 7 1 SCREW M5x0.8 L15mm with washer 2 3~5

31 A 2 1 9 1 0 0 0 1 5 0 HEAD SET MERIDA/VP-8155 (MH-P16/MH-P16) 1

31 A 2 1 9 1 0 0 0 1 5 1 HEAD SET MERIDA/VP-8156 (MH-P16/MH-P16) 1

No. Item No. Item Detail information Pieces Torque 
Nm

26
27

1

2

23
24

5 5

1720

22

7

25
26

18
19

3 4

3
4

12

9

15

29

14

14

13

6

6

7

29
7

2021 31

31

VP-8156

VP-8155


